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Appendix A: 20dB Emission Bandwidth

Test Result
TestMode | Antenna | Frequency[MHZz] 20db FL[MHz] | FH[MHZz] | LimitfMHz] | Verdict
EBW[MHz]

2402 0.97 2401.49 2402.45 -—- —

DH5 Ant1 2441 0.96 2440.50 2441.46 - -—

2480 0.97 2479.50 2480.47 -—- -—

2402 1.31 2401.33 2402.63 - -—

3DH5 Ant1 2441 1.31 2440.33 2441.64 - -—

2480 1.31 2479.33 2480.64 -—- —
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Appendix B: Occupied Channel Bandwidth

Test Result
TestMode | Antenna | Frequency[MHz] | OCB [MHZz] FL[MHz] | FH[MHZz] | Limit{MHz] | Verdict
2402 0.914 2401.517 | 2402.432 - -
DH5 Ant1 2441 0.911 2440.523 | 2441.435 - -
2480 0.914 2479.523 | 2480.438 - -
2402 1.214 2401.368 | 2402.581 - -
3DH5 Ant1 2441 1.214 2440.374 | 2441.587 - -—
2480 1.223 2479.374 | 2480.596 - -




CVC Testing Technology (Shenzhen) Co., Ltd.

Test Report No.: FCCSZ2023-0011-RF2

Page 6 of 33

Test Graphs

DH5_Ant1_2402

Spectrum

(®)

Ref Level 15.00 dBm
| ALt 20 dB
Count 100/100

Offset 9.42 dB @ RBW 30 kHz
SWT  1.1ms @ VBW 100kHz Mode Sweep

@153 View

10dem

M1[1] 1.32 dBm

0dem

M1 2.40213190 GHz|
cC Bw 5914 2|
X occ B 914.085914086 kH

-10 dB

T

-20 dBm

.‘m /‘f e /\“\A\A

-30 dBém

r N\

-40 dBm—}— i
| A

-50 dB

-60 dBm

-70 dBm

-80 dBm

CF 2.402 GHz

1001 pts Span 3.0 MHz

Marker
Type | Ref | Trc |
M1

X-value | Y-value |__Function__| Function Result |

1
T1 1
T2 1

2,4021319 GHz
2,40151749 GHz
2.40243157 GHz

1,32 deém
-17.29 dm
-17.43 dem

Occ Bw | 914.085914086 kHz |

J G e -

Date: 7.0CT.2023

16:09:4%

DH5_Ant1_2441

Spectrum

&

Ref Level 15.00 dém
| Att 20 de
Count 100/100

Offset 9.52 dé @ RBW 30 kHz
SWT 1.1ms & VBW 100 kHz Mode Sweep

@152 View

10 dg

M1[1] 4.76 dBm

0 dem

2.44113490 GHz|

Occ Bw 911.088911089 kHz|

-10 dBm

-20 d

ot X

-30d

=50 dBm

-60 d

-70d

=80 di

CF 2.441 GHz

1001 pts

Span 3.0 MHz

Marker

X-value | Y-value | Function | Function Result |

Type | Ref | Trc |
M1 1
T1 I
T2 1

2,4411349 GHz
2.44052348 GHz |
2.44143457 GHz

4.78 dBrm
-13.48 dém |
-14.06 dBm

Occ Bw | 911.088911089 kHz |

J G e

Date: 7.0CT.2023

DH5_Ant1_2480




CVC Testing Technology (Shenzhen) Co., Ltd.

Test Report No.: FCCSZ2023-0011-RF2

Page 7 of 33

Sp um

&

Ref Level 15.00 dém
| Att 20 de
Count 100/100

Offset £.86 d& @ RBW 30 kHz
SWT 1.1ms & VBW 100 kHz Mode Sweep

@152 View

10 dg

M1[1] $.32 dBm

0 dem

i) 2.48014090 GHz
g ﬁ occ Bw 914.085914086 kHz

-10 dBm

A )

-20 d

j It

-30d

40

=50 dBm

-60 d

-70d

=80 di

CF 2.48 GHz

1001 pts

Span 3.0 MHz

Marker
Type | Ref | Trc |
M1 1

X-value | Y-value | Function | Function Result |

T1 | 1
T2 1

2,4801409 GHz
2.47952348 GHz |
2.48043756 GHz

4.32 dBrm

-14.35 dém | Occ Bw | 914.085914086 kHz |

-14.62 dBm
J [T

Date:

3DH5_Ant1_2402

Sp um

&

Ref Level 15.00 dém
| Att 20 de
Count 100/100

Offset 0.42 dé @ RBW 30 kHz
SWT 1.1ms & VBW 100 kHz Mode Sweep

@152 View

10 dg

M1[1] 1.36 dBm)|

0 dem

M1 2.40213190 GHz|
X Occ Bw 1.213786214 MHz

-10 dBm

PP il ol S

-20 d

R

-30d

a0 teiees AN

=50 dBm

-60 d

-70d

=80 di

CF 2.402 GHz

1001 pts Span 3.0 MHz

Marker

Y-value | Function | Function Result |

X-value |

Type | Ref | Trc |

M1 1
T1 | 1
T2 1

2.4021319 GHz

1.36 dBm

31 dem | Occ Bw | 1.213786214 MHz |

] wenan el

Date:

3DH5_Ant1_2441




CVC Testing Technology (Shenzhen) Co., Ltd.

Test Report No.: FCCSZ2023-0011-RF2

Page 8 of 33

&

Ref Level 15.00 dém
| Att 20 de
Count 100/100

Offset 9.52 d&é @ RBW 30 kHz
SWT  1.1ms & VBW 100 kHz

Mode Swesp

@152 View

10 dg

M1[1] 2.22 dBm

0 dem

[*T] 2.44113490 GHZ|

Occ Bw 1.213786214 MHz

-10 dBm

X
[

-20 d

]

-30d

B

=50 dBm

-60 d

-70d

=80 di

CF 2.441 GHz

1001 pts

Span 3.0 MHz

Marker

X-value

Y-value

Function | Function Result

Type | Ref | Trc |

M1 1
1
1

T1
T2

|
2.22 dBm
-15.50 dém |
-13.81 dBm

2.4411349 GHz
2.44037363 GHz |
2.44158741 GHz

Occ Bw | 1.213786214 MHz |

[ X

16:

36:28

3DH5_Ant1_2480

Spectrum

&

Ref Level 15.00 dém
| Att 20 de
Count 100/100

Offset 8.86 d& @ RBW 30 kHz
SWT 1.1ms & VBW 100 kHz

Mode Swesp

@152 View

M1[1] 2.12 dBm

10 dg

0 dem

2.48014090 GHz|
1.222777223 MHz

M1
X OccBw

-10 dBm

-20 d

[ - |

-30d

=40 dl

=50 dBm

-60 d

-70d

=80 di

CF 2.48 GHz

Span 3.0 MHz

Marker
Type | Ref | Trc |
M1

1001 pts
Y-value

X-value

Function | Function Result

1
T1
T2

2.4801409 GHz

|
2.12 dBm
15.40 dBm |
-15.03 dBm

Occ Bw | 1.222777223 MHz |

e




€O

CVC Testing Technology (Shenzhen) Co., Ltd.

Test Report No.: FCCSZ2023-0011-RF2 Page 9 of 33
Appendix C: Maximum conducted output power
Test Result Peak
Test Conducted Peak Conducted .
Antenna | Frequency[MHz] Verdict
Mode Powert[dBm] Limit[dBm]
2402 4.79 <20.97 PASS
DH5 Ant1 2441 6.04 <20.97 PASS
2480 5.57 <20.97 PASS
2402 4.93 <20.97 PASS
3DH5 Ant1 2441 5.82 <20.97 PASS
2480 54 <20.97 PASS
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Appendix D: Carrier frequency separation

Test Result
TestMode Antenna Frequency[MHZz] Result{MHZz] Limit{MHZz] Verdict
DH5 Ant1 Hop 1.003 20.970 PASS
3DH5 Ant1 Hop 1.003 20.873 PASS
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Test Graphs
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Appendix E: Time of occupancy

Test Result
BurstWidth TotalHops
TestMode | Antenna | Frequency[MHz] Result[s] | Limit[s] | Verdict
[ms] [Num]
DHA1 Ant1 Hop 0.36 320 0.115 <04 PASS
DH3 Ant1 Hop 1.62 160 0.259 <04 PASS
DH5 Ant1 Hop 2.87 106.67 0.306 <04 PASS
3DH1 Ant1 Hop 0.37 320 0.118 <04 PASS
3DH3 Ant1 Hop 1.62 160 0.259 <04 PASS
3DH5 Ant1 Hop 2.87 106.67 0.306 <04 PASS
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Appendix F: Number of hopping channels

Test Result
TestMode Antenna Frequency[MHZz] Result[Num] Limit[Num] Verdict
DH5 Ant1 Hop 79 215 PASS
3DH5 Ant1 Hop 79 215 PASS
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Test Graphs
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Appendix G: Band edge measurements

Test Result
ReflLevel Result Limit .
TestMode | Antenna | ChName | Frequency[MHZz] Verdict
[dBm] [dBm] [dBm]
Low 2402 2.60 -37.38 <174 PASS
High 2480 5.55 -40.41 <-14.45 PASS
DH5 Ant1
Low Hop_2402 4.00 -58.54 <-16 PASS
High Hop_2480 5.29 -58.02 <-14.71 PASS
Low 2402 2.65 -36.73 <-17.35 PASS
High 2480 3.33 -41.24 <-16.67 PASS
3DH5 Ant1
Low Hop_2402 1.65 -58.58 <-18.35 PASS
High Hop_2480 3.18 -56.96 <-16.82 PASS
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Appendix H: Conducted Spurious Emission

Test Result
FregRange ReflLevel Result Limit .
TestMode | Antenna | Frequency[MHz] Verdict
[MHz] [dBm] [dBm] [dBm]

0402 30~1000 2.60 -58.19 <174 PASS
1000~26500 2.60 -47 .11 <174 PASS
30~1000 6.03 -58.66 <-13.97 | PASS

DH5 Ant1 2441
1000~26500 6.03 -46.75 <-13.97 | PASS

2480 30~1000 5.55 -59.75 <-14.45 | PASS
1000~26500 5.55 -47.75 <-14.45 | PASS

2402 30~1000 2.65 -59.34 <-17.35 | PASS
1000~26500 2.65 -47.99 <-17.35 | PASS
30~1000 3.52 -59.41 <-16.48 | PASS

3DH5 Ant1 2441
1000~26500 3.52 -47.76 <-16.48 | PASS

2480 30~1000 3.33 -59.62 <-16.67 | PASS

1000~26500 3.33 -47.45 <-16.67 | PASS
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Appendix I: Duty Cycle

Test Result
e | A Frequency][ ON Time Period | Duty Cycle Duty Cycle
MHz] [ms] [ms] [%] Factor[dB]
2402 2.88 3.75 76.80 1.15
DH5 Ant1 2441 2.88 3.75 76.80 1.15
2480 2.88 3.75 76.80 1.15
2402 2.89 3.75 77.07 1.13
3DH5 Ant1 2441 2.89 3.75 77.07 1.13
2480 2.89 3.75 77.07 1.13
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Test Graphs

DH5_Ant1_2402

Spectrum

(®)

Ref Level 20.00 dém
| Att
SGL Count 1/1

30 de @ SWT

Offset 3.42 dB @ RBW 1 MHz

TRG: VID

10ms & VBW 1 MHz

@ 1Pk Cirw

mi[1] 2.65 dBm|

0.00000000 s

e

D1[1] -0.08 dB|

ajdem

dBr

G -3.300
10 dB

-40 di

-30 d

-40 d

-50 dB

N L

.60 dB

-70 dem

CF 2.402 GHz

1001 pts 1.0 ms/

Marker

X-value

| Y-value |__Function__| Function Result |

Type | Ref | Trc |

M1 1
D1l M1 1
p2| M1 1

0.0s
2.88 ms
3.75 ms

2.65 dBm
-0.08 db
0.00 dB

N

Date: 7.0CT.2023

16:09:15

DH5_Ant1_2441

Spectrum

&

Ref Level 20.00 dém
| Att
SGL Count 1/1

30 dB @ SWT

Offset 9.52 d& @ RBW 1 MHz

TRG: VID

10 ms & VBW 1 MHz

® 1Pk Clrw

i dg

M1[1] 6.00 dBm)|

0.00000000 s|

=3 Di[1] 0.03 dB|

B TRG 0.100 d|

2.88000 ms|

-10 dBm

=30 dBm

-30 dBm

-40 dBrm

=50 dBm

-60 dBm

=70 dl

CF 2.441 GHz

1001 pts 1.0 ms/

Marker
Type | Ref | Trc |
M1 1

X-value

| Y-value | Function | Function Result |

o1l mi| 1
p2] Mi| 1

0.0s

288 ms |

3.75 ms

5.00 dBrm
0.03 dB |
0.00 dB

) NERERED we

Date: 7.0CT.2023

16:14:14

DH5_Ant1_2480




CVC Testing Technology (Shenzhen) Co., Ltd.

Test Report No.: FCCSZ2023-0011-RF2

Page 32 of 33

Sp um

&

Ref Level 20.00 dém
| Att
SGL Count 1/1

30 dB @ SWT

Offset 2.86 d& @ RBW 1 MHz
10 ms & VBW 1 MHz
TRG: VID

® 1Pk Clrw

M1[1]

10 dB

D11]

5.53 dBm)|
3.76000 ms|

b2 0.00 dB|
i 2.88000 ms|

e TRG -0.400

dBn

-10 dBm

4B

=30 dBm

-30 dBm

-40 dBm

=50 dBm

-60 dBm

=70 dl

CF 2.48 GHz

1001 pts

1.0 ms/

Marker

X-value |

Y-value | Functien

Function Result |

Type | Ref | Trc |
M1 1

o1l mi| 1
p2] Mi| 1

3.76 ms
2.88 ms |
3.75ms

5.53 dBm
0.00dB |
-0.01 dB

Date:

3DH5_Ant1_2402

Sp um

Ref Level 20.00 dém
| Att
SGL Count 1/1

30 dB @ SWT

Offset 9.42 d& @ RBW 1 MHz
10 ms & VBW 1 MHz
TRG: VID

® 1Pk Clrw

M1[1]

M1 D1}

2.74 dBm)|
3.20000 ms|
0.68 dB|

G -1.500

F: “Hedtio ]

dBrr

-30 dBm

-40 dBm

Il

= o

=50 dBm

-60 dBm

=70 dl

CF 2.402 GHz

1001 pts

1.0 ms/

Marker

X-value |

Y-value | Functien

Function Result |

Type | Ref | Trc |
M1 1

o1l mi| 1
p2] Mi| 1

3.2ms
2.89 ms |
3.75ms

2.74 dBm
0.68 dB |
0.01 dB

amnn e

3DH5_Ant1_2441




CVC Testing Technology (Shenzhen) Co., Ltd.

Test Report No.: FCCSZ2023-0011-RF2

Page 33 of 33

oo
v
Ref Level 20.00 dem Offset 9.52 d6 @ RBW 1 MHz
| Att 30 dB @ SWT 10ms & VBW 1 MHz
SGL Count 1/1 TRG: VID
® 1Pk Clrw
M1[1] 3.62 dBm
3.17000 ms
1orda Di[D] s 0.73 dp|
i £ 2265000 m$
G -0.600 dBm
-10 dBm
-20 dBm
-30 dBm
-40 dBm
Wi L,
o
=50 dem
-60 dBm
=70 dl
CF 2.441 GHz 1001 pts 1.0 ms/
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 3.17 ms 3.62 dBm
b1 M1 1 2.89 ms | 0.73d |
D2 M1 1 3.75 ms -0.04 dB
Date:

3DH5_Ant1_2480

Spectrum

&

Ref Level 20.00 dém
| Att 30 dB @ SWT
SGL Count 1/1

Offset 2.86 d& @ RBW 1 MHz

10 ms & VBW 1 MHz

TRG: VID

® 1Pk Clrw

10 dB

M1[1] 3.40 dBm
2.85000 ms|

i p1l1] ; 0.65 dB|

Odem

F Z.89000]ms|

-10 dBm

-20 dBm

-30 dBm

-40 dBm

Wfhgety

=50 dBm

-60 dBm

=70 dl

CF 2.48 GHz

1.0 ms/

1001 pts

Marker

X-value

| Y-value | Function | Function Result |

Type | Ref | Trc |
M1 1

o1l mi| 1
p2] Mi| 1

2.85 ms
2.39 ms |
3.75ms

3.40 dBrm
0.65 dB |
-0.03 dB

Date:

7.00T.2023 16:37:52

] R




	Appendix A: 20dB Emission Bandwidth
	Test Result
	Test Graphs

	Appendix B: Occupied Channel Bandwidth 
	Test Result
	Test Graphs

	Appendix C: Maximum conducted output power 
	Test Result Peak

	Appendix D: Carrier frequency separation
	Test Result
	Test Graphs

	Appendix E: Time of occupancy
	Test Result
	Test Graphs

	Appendix F: Number of hopping channels
	Test Result
	Test Graphs

	Appendix G: Band edge measurements
	Test Result
	Test Graphs

	Appendix H: Conducted Spurious Emission
	Test Result
	Test Graphs

	Appendix I: Duty Cycle
	Test Result
	Test Graphs


